
 

    

 
 

 
 

RANCHO MURIETA COMMUNITY SERVICES DISTRICT 
15160 JACKSON ROAD 

RANCHO MURIETA, CA 95683 
916‐354‐3700 

FAX – 916‐354‐2082  
  
 

 AGENDA 
 

“Your Independent Local Government Agency Providing 
Water, Wastewater, Drainage, Security, and Solid Waste Services” 

 
 

REGULAR BOARD OF DIRECTORS MEETINGS ARE HELD 
3rd Wednesday of Each Month 

 

 REGULAR BOARD MEETING 
June 18, 2014   

Closed Session 4:00 p.m. * Open Session 5:00 p.m.  
RMCSD Administration Building – Board Room 

15160 Jackson Road 
Rancho Murieta, CA 95683 

 

 
BOARD MEMBERS 

 

Gerald Pasek  President 
Roberta Belton  Vice President 
Betty Ferraro            Director 
Paul Gumbinger  Director   
Michael Martel     Director 
[...]
Chapter 1, “Introduction.” This chapter briefly summarizes the proposed project and describes the purpose of 
the IS/MND, summarizes findings, and describes the organization of this IS/MND. 

Chapter 2, “Project Description.” This chapter describes the purpose of and need for the proposed project, 
general background, and project elements. 

Chapter 3, “Environmental Checklist.” This chapter presents an analysis of environmental issues identified in 
the CEQA environmental checklist and determines whether project implementation would result in a beneficial 
impact, no impact, less-than-significant impact, less than significant with mitigation incorporated, potentially 
significant impact, or significant impact on the environment in each issue area. Should any impacts be determined 
to be potentially significant or significant, an EIR would be required. For this project, however, mitigation 
measures have been incorporated as needed to reduce all potentially significant and significant impacts to a less-
than-significant level. 

Chapter 4, “References Cited.” This chapter lists the references used in preparation of this IS/MND. 

Chapter 5, “Report Preparers.” This chapter identifies report preparers. 

Chapter 6, “IS/MND Distribution.” This chapter lists the people to whom this IS/MND will be distributed. 

  

Recycled Water System Expansion Project  AECOM 
Rancho Murieta Community Services District 1-3 Introduction 



 

This page intentionally left blank. 

AECOM  Recycled Water System Expansion Project 
Introduction 1-4 Rancho Murieta Community Services District 



2 PROJECT DESCRIPTION 

This chapter describes the Rancho Murieta Recycled Water System Expansion Project (proposed project). The 
project location and background are described along with project objectives, project characteristics, construction 
phases and methods, project operations, and discretionary actions and approvals that may be required.  

2.1 PROJECT LOCATION AND BACKGROUND 

2.1.1 PROJECT AREA 

The proposed project is located in Rancho Murieta, a 3,500-acre planned community located off Jackson Road 
(State Route [SR] 16) along the eastern border of Sacramento County approximately 25 miles east of the City of 
Sacramento (Exhibit 2-1). The Cosumnes River runs east to west through the south-central portion of the 
community.  

2.1.2 RANCHO MURIETA COMMUNITY SERVICES DISTRICT 

The Rancho Murieta Community Services District (District) is an independent special district formed in 1982 to 
provide essential services to the community. The District’s service area is nearly contiguous with the boundaries 
of the Rancho Murieta community (see Exhibit 2-1). Services provided by the District include water supply 
collection, treatment and distribution; wastewater collection, treatment, and reuse; storm drainage collection and 
disposal; flood control; security; and solid waste collection and disposal (RMCSD 2014).  

Of the 3,500 acres within the District service area, approximately 2,000 acres are developed, mostly with 
residential housing, including the developments of Rancho Murieta North, located east of Stonehouse Road and 
north of the Cosumnes River; Rancho Murieta South, located south of the Cosumnes River and northeast of 
SR 16; and Murieta Village Association, a mobile home community in the southwestern corner of the community 
(Exhibit 2-2). Also located within the District are the Rancho Murieta Country Club (RMCC), including two golf 
courses; a retail complex; the Rancho Murieta Airport and Business Park; a fire station; equestrian center; Home 
Owner’s Association; Operating Engineers & Teamsters Union training yard and dorms; wastewater reclamation 
plant (WWRP); three water supply reservoirs, Calero, Chesbro, and Clementia; and various park facilities and 
open space.  

2.1.3 EXISTING WATER SUPPLY 

The community’s water supplies consist of surface water diverted from the Cosumnes River, under Water Rights 
Permit 16762, and recycled water.  

POTABLE WATER  

The potable water supply is derived solely from surface water diverted directly from the Cosumnes River. This 
water is stored in three surface storage reservoirs (Calero, Chesbro, and Clementia) and then treated at the 
District’s Water Treatment Plant prior to distribution (see Exhibit 2-1). The three reservoirs have an estimated 
total combined storage volume of 5,107 AF, of which 4,707 AF is considered to be usable for domestic and 
commercial potable water supply purposes. 

Recycled Water System Expansion Project  AECOM 
Rancho Murieta Community Services District 2-1 Project Description 



 
Source: RMCSD 2014, adapted by AECOM 2014. 

 
Exhibit 2-1  Site Vicinity and Location 

AECOM  Recycled Water System Expansion Project 
Project Description 2-2 Rancho Murieta Community Services District 



 
Source: RMCSD 2014, adapted by AECOM 2014. 

 
Exhibit 2-2 Project Location 

Recycled Water System Expansion Project  AECOM 
Rancho Murieta Community Services District 2-3 Project Description 



RECYCLED WATER 

The California Department of Public Health (CDPH) has established uniform statewide criteria for the various 
uses of recycled water to assure protection of public health where recycled water use is involved (California 
Water Code [CWC] section 13521). These recycled water regulatory criteria are promulgated in Title 22, Division 
4, Chapter 3, section 60301 et seq. of the California Code of Regulations (CCR), and include specified approved 
uses of recycled water, numerical limitations and requirements, treatment method requirements, and performance 
standards. The Regional Water Quality Control Boards (RWQCB) are responsible for issuing wastewater 
reclamation and recycled water user requirements in consultation with CDPH to protect the public health and 
water quality. 

The District falls within the jurisdiction of the Central Valley RWQCB, whose mission is to preserve, enhance, 
and restore the quality of California’s water resources and to ensure their proper allocation and efficient use for 
the benefit of present and future generations. A specific goal of the Central Valley RWQCB is to promote and 
expand the beneficial use of recycled water. In an effort to support this goal, the District has chosen to offer 
recycled water to customers to protect, preserve, and conserve ground and surface water resources in Sacramento 
County as well as surrounding counties as part of the District’s water augmentation supply and wastewater 
disposal portfolio.  

The District recently adopted Recycled Water Standards (October 16, 2013) and the Recycled Water Code 
(January 18, 2012). District Code, Chapter 17 (Recycled Water Code) sets forth rules and regulations regarding 
the use of recycled water in Rancho Murieta. The Recycled Water Standards define District procedures, design, 
work, materials, capacities, facilities and other improvements pertaining to recycled water facilities or 
connections. 

Together the Recycled Water Code and Recycled Water Standards establish and provide the means to enforce 
rules and regulations for recycled water users, design and construction of recycled water facilities, and the use of 
recycled water in accordance with federal and state reclamation criteria. 

Existing Wastewater Reclamation Facilities  

The District owns and operates the Rancho Murieta Wastewater Reclamation Plant (WWRP), located on the south 
side of SR 16 east of the airport and the Cosumnes River, and south of the Rancho Murieta South development 
(see Exhibit 2-2). All wastewater generated in the District’s service area is treated at the WWRP which is 
regulated under Waste Discharge Requirements (WDRs) Order No. 5-10-124 issued by the Central Valley 
RWQCB. Operations and maintenance of the WWRP is conducted in accordance with the Wastewater 
Reclamation Plant Operations and Maintenance Manual (RMCSD 2013b).  

The WWRP currently serves approximately 2,500 residences, 41 commercial facility connections, such as stores 
and restaurants, and a handful of parks (RMCSD 2013a). There are no industrial dischargers in the District service 
area.  

The WWRP consists of a secondary wastewater treatment facility and a tertiary treatment plant. The secondary 
treatment facility, which comprises five secondary treatment (aerated facultative) ponds, is designed to treat an 
average dry weather flow (ADWF) of 1.5 million gallons per day (MGD) and a peak flow of 3.0 MGD. Seasonal 

AECOM  Recycled Water System Expansion Project 
Project Description 2-4 Rancho Murieta Community Services District 



storage (October to March) of the secondary treated wastewater is provided in two storage reservoirs, which have 
a combined capacity of approximately 238 million gallons (MG) or 728 acre-feet (AF). 

The tertiary treatment facilities consist of chemical feed and coagulation equipment, two dissolved air flotation 
units, two rapid sand filters, a chlorine contact chamber and pipeline, and concrete lined equalization basin which 
treat the secondary effluent to meet statewide water recycling criteria for Disinfected Tertiary Recycled Water 
under Title 22. The capacity of the tertiary filtration facilities is 3.0 MGD. However, the capacity of the overall 
tertiary treatment process is limited to 2.3 MGD due to limitations associated with the existing disinfection 
system.  

The tertiary treatment plant is generally operated each year from April through November. After the secondary 
effluent undergoes tertiary treatment, the recycled water is stored in the equalization basin located at the WWRP 
prior to conveyance for recycled water use. This basin has a capacity of 1.8 MG or 5.47 AF.  

Existing Recycled Water Use Areas 

The District, in conjunction with the RMCC, has been successfully using recycled water for golf course irrigation 
for over 30 years. As shown in Exhibit 2-3, the District’s current designated recycled water use areas include the 
two, 18-hole golf courses owned by the RMCC (North and South golf courses), and pastureland and unimproved 
areas south of the WWRP owned by Van Vleck Ranching and Resources, Inc. (Van Vleck Ranch).  

Golf Course Irrigation 

Requirements for the use of tertiary disinfected recycled water from the WWRP on the North and South golf 
courses operated by the RMCC, are prescribed in WDRs Order No. R5-01-124 issued by the Central Valley 
RWQCB, and operations are conducted in accordance with Delivery and Use of Recycled Water at the Rancho 
Murieta Country (RMCSD 2010). After undergoing tertiary treatment, the majority of recycled water produced by 
the WWRP is pumped to five reservoirs situated around the two golf courses for storage until reuse. The total 
existing combined irrigation area and demand of the North and South golf courses is estimated to be 250 acres 
and 550 acre-feet per year (AFY), respectively. Golf course irrigation demands are the highest during summer, 
with the last month of significant irrigation typically occurring in October. However, irrigation is occasionally 
required during the month of November due to weather conditions. Currently recycled water deliveries provide 
approximately 455 AFY of the average 550 AFY required, and the remaining 95 AFY is met through raw water 
diversions from the Cosumnes River.  

The District owns, operates, and maintains the South Golf Course conveyance system up to Lakes 16/17, and up 
to the Yellow Bridge for the North Golf Course conveyance system (Exhibit 2-3). Beyond these locations, the 
RMCC owns and operates the golf course conveyance system, and is responsible for routine maintenance and 
monitoring of the distribution system, and for required water quality monitoring and reporting. 

Van Vleck Ranch Spray Field Irrigation 

After undergoing tertiary treatment, recycled water may also be pumped to spray fields on Van Vleck Ranch to 
irrigate pasturelands just south of the District boundary and the WWRP. Requirements for the use of tertiary 
disinfected recycled water from the WWRP on pasturelands at Van Vleck Ranch are prescribed in WDRs Order 
No. R5-2007-0109 issued by the Central Valley RWQCB, and operations are conducted in accordance with the 
Operations and Management Plan for Temporary Spray Fields (RMCSD 2007). The current total spray field  

Recycled Water System Expansion Project  AECOM 
Rancho Murieta Community Services District 2-5 Project Description 



 
Source: RMCSD 2014, adapted by AECOM 2014. 

 
Exhibit 2-3 Existing Recycled Water Facilities and Use Areas 

AECOM  Recycled Water System Expansion Project 
Project Description 2-6 Rancho Murieta Community Services District 



irrigation area and demand at Van Vleck Ranch is estimated to be 97 acres and 215 AFY, respectively. The 
District coordinates recycled water use in the designated use areas with the Van Vleck Ranch manager to allow 
for movement of the K-line irrigation lines to accommodate periodic grass cutting and cattle rotation. The District 
is also responsible for maintenance of the recycled water pipeline up to the Van Vleck Ranch property line; 
beyond that point, the Van Vleck Ranch is responsible for system maintenance. When in service, the District is 
responsible for daily visual monitoring of the Van Vleck Ranch recycled water use areas to prevent run-off, 
ponding, and over spray during the application of recycled water. 

Existing Recycled Water Program Staffing 

Operations staff for the District share their time between water, sewer, reclamation, and drainage services. The 
District employs five plant operators, including the Chief Operator, as well as a Director of Field Operations, an 
equipment mechanic, and a Utility Supervisor and three utility workers who provide WWRP and recycled water 
system maintenance and monitoring. The WWRP is open seven days a week from 7 a.m. to 6 p.m. when in 
operation, and is staffed Monday thru Friday by five operators and on the weekends by two operators. One utility 
worker and one operator are also on call after normal working hours for emergencies.  

2.2 PROJECT PURPOSE AND OBJECTIVES 

In the next 15 years, the number of residential homes within Rancho Murieta is expected to increase from 2,500 to 
approximately 4,400. As a result, drinking water and landscape irrigation water supply demands are expected to 
increase substantially. Because the community relies solely on surface water supplied from the Cosumnes River 
to meet potable water demand, the District’s Integrated Water Management Plan (IWMP) identified recycled 
water as a viable supplemental source of water to augment its surface water supply to help meet non-potable water 
supply needs.  

Rules and regulations for the end use of recycled water are established and/or enforced by the Regional Water 
Quality Control Board (RWQCB), CDPH, and the local county health department. Currently, District water 
recycling operations are regulated under WDRs (Orders R5-01-124 and R5-2007-0109) issued by the Central 
Valley RWQCB in consultation with CDPH and a Use Permit approved by Sacramento County, which allow 
recycled water from the Rancho Murieta WWRP to be used for golf course irrigation within the District and spray 
irrigation of pastureland owned by Van Vleck Ranching and Resources, Inc.  

On July 20, 2011, the District adopted Policy 2011-07 which mandates the use of recycled water in new 
developments for non-domestic purposes, wherever economically and physically feasible as determined by the 
District’s Board of Directors (Board). In general, the lands subject to this policy are defined as undeveloped 
residential parcels located within the District’s service area as well as existing parks, median landscaping, and 
commercial landscaping areas.  

Accordingly, the primary purpose of the proposed project is to expand the District’s approved recycled water use 
areas. The District is requesting a Master Reclamation Permit (MRP) be approved by the Central Valley RWQCB 
and CDPH to allow the use of recycled water for residential front and backyard irrigation for new development; 